No. Part Name Qty
1 Arm Subassembly 1
2 Electronics Casing 2
3 Plate Subassembly 1
4 8-32, 0.5" Screw 12
5 8-32 Hex Nut 12
6 Landing Gear Rods 1
7 Motor Subassembly 1
8 Motor Mount 1
9 6-32, 1" Screw 1
10 6-32 Hex Nut 1
PROJECT
Team 38: UAV Swarms
TITLE
Unit Assembly- Exploded
EME 185B Report 4
Final Engineering Design Report
APPROVED SIZE CODE DWG NO REV
CHECKED B 16 1
DRAWN Taylor Parker 5/23/20 | SCALE 1:1.5 WEIGHT SHEET 1/1



Taylor Parker

Taylor Parker

Taylor Parker

Taylor Parker

Taylor Parker


